
REPORT 

COMPREHENSIVE SEWERAGE STUDIES 
FIVE WESTERN TOWNS 

SUFFOLK COUNTY, NEW YORK 

DISPOSAL DISTRICT NO.8 

- ...; 

'.,~, ,~ 

BOWE, ALBERTSON & WALSH 
Engineers 

New York City - Melville, New York 

1966 



BOWE. ALBERTSON & WALSH 

ENGINEERS 

NEW YORK CITY MELVILLE. NEW YORK 

SEWAGE AND WATER WORKS 
INDUSTRIAL WASTES • REFUSE 
DISPOSAL. MUNICIPAL PROJECTS 

September 20, 1966 

262-1 
Suffolk County, New York 

Honorable H. Lee Dennison 
County Executive 
County Center 
Riverhead 
Long Island, New York 

Dear Sir: 

REPORTS • PLANS • SPECIFICATIONS 
SUPERVISION OF CONSTRUCTION 
AND OPERATION • VALUATIONS 
FEASIBILITY STUDIES 

PLEASE REPLY TO. 
20 BROAD HOLLOW ROAD (ROUTE 110) 
[...]
the eastern portion of the Incorporated Village of Old 
Field. The interceptor begins at the intersection of Mount 
Grey Road and Quaker Path Road and runs south along Quaker 
Path Road to Interceptor B at the intersection of Old Field 
Road and Quaker Path Road. 

Interceptor 209 - In general, Interceptor 209 serves 
the north central portion of South Setauket. The inter­
ceptor begins at the intersection of Tuckers Road and 
Bennets Road and runs north on Bennets Road, north on Main 
Street to the intersection of Old Field Road and Main 
Street, north to Interceptor B. 

Interceptor 209 West - In general, Interceptor 209 
West serves the eastern portion of the New York University 
and north central and east central portion of South Setauket. 
The interceptor begins on Old Town Road south of Sheep Pas­
ture Road and runs southwest, generally parallel to Upper 
Sheep Pasture Road crossing Pond Path, west to Washington 
Avenue, west crossing University Drive, northwest to Nicolls 
Road, north generally parallel to Nicolls Road to Tuckers 
Road, north along Tuckers Road to North Country Road, east 
along North Country Road to Interceptor 209 at Bennets Road. 

Interceptor 211 - In general, Interceptor 211 serves 
the southeast portion of Setauket, the southwest portion of 
East Setauket and the southwest portion of the Incorporated 
Village of Port Jefferson. The interceptor begins at the 
intersection of Station Road and Old Town Road and runs 
north along Lower Depot Road to Main Street, east along Main 
Street to Interceptor 212 on Shore Road. 

Interceptor 212 - In general, Interceptor 212 serves 
the northeast portion of Setauket, the southwest portion of 
the Incorporated Village of Port Jefferson, the northeast 
portion of East Setauket and Interceptor 211. The inter­
ceptor begins at the intersection of Main Street and Shore 
Road and runs north along Shore Road to Interceptor B at 
Carleton Avenue. 

41 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



Interceptor 214 - In general, Interceptor 214 serves 
the north central and south central portion and the ex­
isting sewer district of the Incorporated Village of Port 
Jefferson. The interceptor begins at the intersection of 
Main Street and Barnum Avenue and runs north generally 
parallel to Main Street, crossing Maple Place just south­
west of Main Street to Pumping Station 8-2 located at the 
site of the existing pumping station in the Port Jefferson 
Sewer District. 

Interceptor 215 - In general, Interceptor 215 serves 
the western portion of the Incorporated Villageof Belle 
Terre and the north ·central portion of the Incorporated 
Village of Port Jefferson. The interceptor begins west of 
Crescent Hill Road at the shore of Port Jefferson Harbor 
and runs south along the shore line, crossing the Incor­
porated of Belle Terre - Incorporated Village of Port 
Jefferson boundary line, to Broadway, southwest along 
Broadway to Main Street, south along Main Street to Pump­
ing Station 8-2. 

Interceptor A - In general, Interceptor A serves 
Interceptors 202 and 203 and the northwest portion of 
Stony Brook. The interceptor begins at Knoll Street and 
runs north along Shore Road, north along the east shore 
of West Meadow Creek crossing an inlet and the west end 
of Hillside Road to Pumping Station 8-1 located approxi­
mately at the intersection of Mount Grey Road and West 
Meadow Road. 

Interceptor B - In general, Interceptor B serves Pump­
ing Station 8-1, Interceptors 207, 209 and 212, the north­
ern portion of the Incorporated Village of Poquott, the 
northern portion of Setauket, the southeast portion of the 
Incorporated Village of Old Field and the northeast portion 
of Stony Brook. The interceptor begins at the intersec­
tion of Mount Grey Road and Blueberry Ridge Road and runs 
east along Blueberry Ridge Road, north and east generally 

42 



Interceptor B (continued) 
parallel to Blueberry Ridge Road to Mud Road, north on 
Mud Road to just north of the intersection of Mud Road 
and Old Field Road, northeast along the southern shore of 
Conscience Bay crossing the Incorporated Village of Old 
Field boundary line, south along the southern inlet of 
Conscience Bay, northeast crossing an inlet to Dyke Road, 
southeast along Dyke Road and the south shore of Little 
Bay and Setauket Bay crossing an inlet, east, crossing an 
inlet, to the intersection of Shore Road and Carleton 
Avenue, north along Shore Road crossing the Incorporated 
Village of Poquott boundary line, north along Van Brunt 
Manor Road, north and southeast, generally along the 
southwest shore line of Port Jeffers.on Harbor, southeast 
along Passway Street to the Water Pollution Control Plant. 

43 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



~ 
~ 

TABLE NO. 16 

DISPOSAL DISTRICT NO.8 
COMPREHENSIVE PLAN 

TOTAL LENGTH- INTERCEPTING SEWERS 
Total Total 

Crossinqs Lenqths in 1000 feet in in 
Interceptor R.R. Hwy. Str. 12" 15" 18" 21" 27" 30" 36" 48" 54" 1000ft. Miles 

(1) (2) (3) (4) (5) (6) (7) (8) (9) (10) (11) (12) (13J ______ O.4t (15) 

202 1 3.0 3.0 0.57 
203 0.9 0.8 4.2 5.9 1.12 
207 3.5 3.5 0.66 
209 West 1 4.3 4.5 7.5 16.3 3.08 
209 1 3.0 1.3 6.0 10.3 1.95 
211 1.9 2.1 4.0 0.76 
212 0.7 0.7 0.13 
214 1.5 1.5 0.28 
215 4.0 4.0 0.76 

A 1 6.4 5.1 11.5 2.17 
B 2 3.2 4.8 5.3 8.5 21.8 4.12 

Total 2 4 3.9 14.5 13.0 ~.O 12.4 5.1 4.8 5.3 8.5 82.5 15.60 



SECTION 5 

DISPOSAL DISTRICT NO. 8 

PUMPING STATIONS 

General 

Within Disposal District No.8, two major pumping 
stations will be required, one station will be required 
to serve the Stony-Brook Area and the other to serve the 
Port Jefferson, Belle Terre Area. 

Stony-Brook Pump Station 8 - 1 

The Stony-Brook Pumping Station labelled 8 - 1 on 
the plan has a tributary equivalent population of 17,580 
persons for the year 1980 and an ultimate saturation 
equivalent population of 23,900 persons for the year 2015. 
The pumping station should be designed for the ultimate 
tributary population of 23,900 persons or an average flow 
of 2.39 mgd and a maximum flow of 7.19 mgd using a maxi­
mum to average ratio of 3.0. Pumping facilities initially 
provided should be capable of handling the, 1980 maximum 
flow of 5.3 mgd with additional pump capacity added in the 
future. 

An l8-inch diameter force main with a length of 700 
lineal feet will be required to deliver sewage flow to a 
gravity sewer and thence to the treatment plant. 

45 



Port Jefferson Pumping Station 8 - 2 

The Port Jefferson Pumping Station labelled 8 - 2 on 
the plan has a tributary equivalent population of 11,100 
persons for the year 1980 and an ultimate saturation 
equivalent population of 13,350 persons for the year 2015. 
The pumping station should be designed for the ultimate 
tributary population of 13,350 persons or an average flow 
of 1.3 mgd and a maximum flow of 4.7 mgd using a maximum 
to average ratio of 3.5. Pumping facilities provided 
initially should be capable of handling the anticipated 
1980 maximum flow of 3.9 mgd with additional pump capacity 
added in the future. 

A 14-inch force main with a length of 3,300 ft. will 
be required to deliver sewage flow directly to the treat­
ment plant. 

The Port Jefferson Pumping Station will replace the 
existing pumping station now serving the existing Port 
Jefferson Sewer District. During the desiqn phase, the 
existing station and force main will be reviewed and 
studied in detail to determine what, if any, portions of 
the existing facilities may be incorporated into the new 
system. The new station will provide for variable speed 
higher head pumps, modern flow control devices, standby 
power and comminuting facilities. For a conservative 
estimate, costs presented in this report are for a com­
pletely new system. 

46 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



SECT,ION 6 

WATER POLLUTION CONTROL PLANT 

General 

The water pollution control plant (treatment plant) for 
Disposal District No. 8 will be of the same type as the plant 
for Disposal District No.1, except the recommended design 
capacity for the initial construction is 4 million gallons 
per day. The plant will provide secondary treatment of the 
activated sludge type. 

Location 

The recommended location for the treatment plant is at the 
site of the existing treatment plant, presently consisting of 
approximately 5 acres, adjacent to the Southwest corner of Port 
Jefferson Harbor off Beach Road. Possible locations for sites 
have been discussed with the Suffolk County Planning Board, and 
other officials and interested Agencies. After considering all 
pertinent factors including existing land use, economics, avail­
ability of large parcel of property, local conservation policy, 
isolation from developed areas, proximity to parks and bathing 
beaches and other factors, the site selected offers the most 
advantages and least di~advantages and is therefore recommended. 
Adjacent property will have to be acquired to fulfill the needs 
of a larger plant serving the entire Disposal District with 
~dequate allowance for future expansion. 

The plant site, shown on Plate 12, will be neatly land­
scaped to blend with the surrounding terrain. There will be no 
odors, and the structures will be attractive. No possible con­
tamination of adjacent waters will occur as the outfall sewer 
will convey effluent across Port Jefferson Harbor into the Long 
Island Sound. 

47 



PORT JEFFERSON HARBOR 

200 o 200 400 ------
SCALE IN FEET 

PLATE 12 

COMPREHENSIVE SEWERAGE STUDIES 
FIVE WESTERN TOWNS 
SUFFOLK COUNTY, N. Y. 

DISPOSAL DISTRICT No.8 
WATER POLLUTION CONTROL PLANT 

SITE PLAN 
BOWE. ALBERTSON 8 WALSH 

ENGINEERS 
NEW YORK CITY-MELVILLE,N.Y. 



Degree of Treatment 

The degree of treatment or the extent to which impurities 
have to be removed from the sewage is necessarily related to 
the receiving body of water. A thorough study was made of 
waters in the Long Island Sound which includes the area of Dis~ 
posal District No. 8 and is the subject of Appendix L entitled 
Outfall Studies - North Shore Treatment Plants. 

The conclusions drawn, as a result of the studies, recom­
mend that the sewage be given secondary treatment of the acti­
vated sludge type, which is the highest degree of treatment in 
common use, and that effluent or treated sewage be conveyed 
across Port Jefferson Harbor and be discharged approximately 
one mile into Long Island Sound. 

The activated sludge process, as discussed in the report 
for Disposal District No.1, involves aeration of sewage in the 
presence of biological sludge followed by sedimentation in 
settling tanks and sterilization with chlorine. Results include 
substantial reduction (better than 90%) of suspended matter, 
oxygen demand and bacteria. Further reduction of toxic bacteria 
occurs, following sterilization with chlorine and by elements 
encountered in the diluting water. 

Site Preparation 

Considerable excavation will be required at the site to 
provide the grades to the levels required for the plant. Excess 
excavation will be disposed of along the shore, at low areas 
and may possibly require hauling to low areas in the north end 
of the District. Proposed grade will be approximately elevation 
25 ft. above mean sea level. Existing grades range from eleva­
tion 125 to elevation 10 above mean sea level. 

Treatment Units 

Units for treatment of sewage will include: 

Primary Pumping Station 
Comminutors 
Grit Chambers 
Primary Settling Tanks 
Aeration Tanks 
Secondary Settling Tanks 
Chlorine contact Tanks 
Secondary Pumping Station 

48 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



Solid matter retained by the plant will be digested by 
means of Digesters. 

Controls and equipment will be housed in an administration 
building and adjoining buildings. 

A layout of the proposed plant is shown on Plate" 13. 

Sewage Flow 

The recommended design capacity for the first stage of the 
treatment plant is 4 i mgd. Although anticipated average sewage 
flow from the Port Jefferson Sewer District and the State 
University is 3.0 mgd, it is expected that additional sewage 
collection districts will be formed by 1985, such that average 
sewage flow in 20 years will be approximately 4 mgd. Treatment 
plants are normally designed with capacity for a minimum of 15 
years. Initially certain units may be planned for 2 mgd to be 
augmented as required, however estimates are based on a 4 mgd 
plant. 

Ultimate sewage flow to the plant will be approximately 
8 mgd. Space will be allowed and certain preliminary treatment 
units will be designed to serve for this ultimate flow. 

Flows in million gallons per day are estimated as follows: 

Period 

1980 
Ultimate 

Minimum 

1.7 
3.2 

Screening and Grinding 

Average 

4 
8 

Maximum 

10 
18 

Initially, all raw sewage entering the plant will be pumped 
ei ther from the Port Jefferson Pumping Station 8 - " 2, or the 
State University Pumping Station. These stations are or will be 
equipped with comminuting devices prior to pumping. These units 
are essentially bar screens with devices to grind sewage screen­
ings without removing them from the flow. Larger solid objects 
such as timbers, etc, occasionally found in sewage are remoyed 
tqanually. 

49 



I 
-----~ 

BAYVIEW TERRACE 

__ J J ---- ,/ -- AVENUE ____ 
~ --~-;;;::DRAK~ __ 

/ ,r----_---------
// 

\ // 
"-~ / 
\ ( 
\ 

CONTROL 
BUILDING 

~~ t 

EXISTING FORCE MAIN FROM 
NEW YORK UNIVERSITY 

FORCE MAIN 8-2 FROM 
PUMPING STATION 8-2 ___ -'-__ ..., 

SECONDARY 
SETTLING 

TANKS 

r------l 
I I , , 
I I , , 

~ I I 
~ I FUTURE , 
~ I I 
~ ., I 
5 , I 

I , 
I , L ______ ...J 

GRIT CHAMBER a 
DISTRIBUTION BOX 

PRIMARY 
SETTLING 

TANKS 

...-------l 
I I 
I I 
I FUTURE I I I 
I I 
I I L ______ J 

AERATION TANKS 

,--------------, 
I I 
I I 
I I 
I I 
I I 
I FUTURE I 
I I 
I I 
I I 
I I 
I I 
I J L _______________ _ 

~~~~~- I 

~'---- S T R E E T b----J!!!!'!£~T.2!I_."ij.8;:.-------~ ... -=:.:::... _:-:--____ _ --------------------- --- ---::---------- --
------- --------

112, 
SCALE 

PLATE 13 

120 , 

IN FEET 

240 
I 

COMPREHENSIVE SEWERAGE STUD IES 
FIVE WESTERN TOWNS 
SUFFOLK COUNTY, N.Y. 

DISPOSAL DISTRICT No.8 
WATER POLLUTION CONTROL PLANT 

GENERAL P.LAN 

BOWE, ALBERTSON 8 WALSH 
ENGINEERS 

NEW YORk CITY-MELVILLE, N,Y. 



Later when additional collection districts are formed, and 
the west shore Interceptor B is constructed, a primary pumping 
station will be provided at the plant site which will also be 
equipped with comminuting devices. 

Primary Pumping station 

The primary pumping station located at the plant site 
will be eventually required to pump 17.3 mgd. or 27 cubic foot 
per second from "Interceptor B". Pumping capacity will be pro­
vided as additional collection districts are formed. Space for 
pumps to handle the ultimate flows will be provided including 
standby pump capacity, assuming the largest unit out of service. 
Emergency power generators will also be provided, as well as 
ventilators, flow metering equipment, and all required electrical 
controls. 

Aerated Grit Chamber 

Sewage entering the plant will be routed through a chamber 
to remove grit. This chamber will be 19.5 feet by 9.0 feet in 
plan with 11.0 feet average water depth. Detention will be 
about 5 min. at the design rate of flow. During this period 
air will be introduced near the bottom of the tank at a rate 
which will keep the lighter material in suspension but permit 
heavy matter to settle into a hopper. Grit will be removed by 
means of a tubular conveyor to a discharge hopper for trans­
ferring to a truck or storage cans. The chamber is designed to 
handle flows up to 15 mgd. A bypass arrangement wi 1:1 be to 
service the chamber. 

Primary Settling Tanks 

Two primary settling tanks will be constructed each 25 by 
65 feet in plan with 8.0 feet average water depth. Tanks will 
have a detention of 1.1 hours for the average design rate of 